STATE OF MISSOURI

DEPARTMENT OF NATURAL RESOURCES

MISSOURI CLEAN WATER COMMISSION

PR
aF R g
A3 Eabeng

MISSOURI STATE OPERATING PERMIT

In compliance with the Missouri Clean Water Law, (Chapter 644 R.S. Mo. as amended, hereinafter, the Law), and the Federal Water
Pollution Control Act (Public Law 92-500, 92" Congress) as amended,

Permit No. MO-0127949

Owner: St. Louis Metropolitan Sewer District (MSD)
Address: 2350 Market Street, St. Louis, MO 63103
Continuing Authority: Same as above

Address: Same as above

Facility Name: MSD, Lower Meramec Wastewater Treatment Facility
Facility Address: 7849 Fine Road, St. Louis, MO 63129

Legal Description: See Page 2

UTM Coordinates: See Page 2

Receiving Stream: See Page 2

First Classified Stream and ID: See Page 2

USGS Basin & Sub-watershed No.: See Page 2

is authorized to discharge from the facility described herein, in accordance with the effluent limitations and monitoring requirements
as set forth herein:

FACILITY DESCRIPTION
See Page 2

This permit authorizes only wastewater and stormwater discharges under the Missouri Clean Water Law and the National Pollutant
Discharge Elimination System; it does not apply to other regulated areas. This permit may be appealed in accordance with Section
621.250 RSMo, Section 640.013 RSMo and Section 644.051.6 of the Law.

January 1, 2018 October 1,2018 %/f A g /%%ﬂ S

Effective Date Modification Date Edward B. Galbraith, Director, Division of Environmental Quality

December 31, 2022

Expiration Date Chris Wieberg, Director, Water PrgeeCtion Program




Page 2 of 10
Permit No. MO0127949

FACILITY DESCRIPTION (continued):

Qutfall #001 — POTW — SIC #4952

The use or operation of this facility shall be by or under the supervision of a Certified “A” Operator.

Two (2) coarse bar screens / three (3) fine screens / two (2) primary clarifiers / two (2) trickling filters / two (2) final clarifiers /
chlorination / dechlorination / sludge grit removal / two (2) gravity sludge thickeners / two (2) sludge belt filter presses / two (2) cake
storage hoppers / sludge is hauled for subsequent land application, composting, incineration, or landfilling.

Design population equivalent is 150,000.
Design flow is 15 MGD.

Actual flow is 11 MGD.

Design sludge production is 4,380 dry tons/year.

Legal Description: Landgrant 3051, St. Louis County
UTM Coordinates: X=1732203, Y=4252722
Receiving Stream: Mississippi River (P)

First Classified Stream and ID: Mississippi River (P) (1707.02)
USGS Basin & Sub-watershed No.: (07140101-0603)

Qutfall #003 — Stormwater

Legal Description: Landgrant 50, St. Louis County
UTM Coordinates: X=1732163, Y=4254888
USGS Basin & Sub-watershed No.: (07140102-1004)

Outfall #004 — Stormwater

Legal Description: Landgrant 50, St. Louis County
UTM Coordinates: X=1732348, Y=4255337
USGS Basin & Sub-watershed No.: (07140102-1004)



Page 3 of 10

Permit No. MO0127949

OUTFALL

#001 FINAL EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS

TABLE A-1

The permittee is authorized to discharge from outfall(s) with serial number(s) as specified in the application for this permit. The final effluent
limitations shall become effective on January 1, 2018 and remain in effect until expiration of the permit. Such discharges shall be controlled, limited

and monitored by the permittee as specified below:

FINAL EFFLUENT LIMITATIONS

MONITORING REQUIREMENTS

EFFLUENT PARAMETER(S) UNITS
DAILY WEEKLY MONTHLY MEASUREMENT SAMPLE

MAXIMUM | AVERAGE | AVERAGE FREQUENCY TYPE
Flow MGD * * once/day 24 hr. total
Carbonaceous Biochemical Oxygen mg/L 60 40 once/week composite**
Demands
Total Suspended Solids mg/L 65 45 once/week composite**
E. coli (Note 1, Page 4) #/100mL 1,030 206 once/week grab
Ammonia, Total as N mg/L * * once/month composite**
Oil & Grease mg/L 15 10 once/month grab
Total Residual Chlorine (Note 2, Page 4) pg/L 209 <130 once/week grab
Phosphorus, Total as P mg/L * * once/month grab
Nitrogen, Total as N mg/L * * once/month grab
Nitrate plus Nitrite, Total as N mg/L * * once/month grab
Kjeldahl Nitrogen, Total as N mg/L * * once/month grab

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBR
NO DISCHARGE OF FLOATING SOLIDS OR VISIBLE FOAM IN OTHER THAN TRACE AMOUNTS.

UARY 28, 2018. THERE SHALL BE

MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S) UNITS MINIMUM MAXIMUM FREQUENCY TYPE
pH — Units *** SU 6.0 9.0 once/month grab
MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2018.
MONTHLY
MEASUREMENT SAMPLE
EFFLUENT PARAMETER(S UNITS AVERAGE
®) MINIMUM FREQUENCY TYPE
Carbonaceous Biochemical Oxygen Demands — Percent Removal % 65 once/month calculated
(Note 3, Page 4)
Total Suspended Solids — Percent Removal (Note 3, Page 4) % 65 once/month calculated

MONITORING REPORTS SHALL BE SUBMITTED MONTHLY; THE FIRST REPORT IS DUE FEBRUARY 28, 2018.

*  Monitoring requirement only.

** A 24-hour composite sample is composed of 48 aliquots (subsamples) collected at regular intervals no more than 30 minutes
apart by an automatic sampling device. If there is a failure of the automatic sampling device, then the composite sample may
be made up from a minimum of four grab samples collected within a 24-hour period with a minimum of 2 hours between each
grab sample, until the automatic sampling device is repaired or replaced. Other alternate compositing approaches will be

allowed with department approval.

***  pH is measured in pH units and is not to be averaged.




Page 4 of 10
Permit No. MO0127949

Note 1 — Effluent limitations and monitoring requirements for E. coli are applicable only during the recreational season from April 1
through October 31. The Monthly Average Limit for E. coli is expressed as a geometric mean. The Weekly Average for E. coli will
be expressed as a geometric mean if more than one (1) sample is collected during a calendar week (Sunday through Saturday).

Note 2 — This permit contains a Total Residual Chlorine (TRC) limit.

(a)

(b)

(c)
(d)

The Water Quality Based Effluent Limit for Total Residual Chlorine was calculated to be 209 pg/L (daily maximum
limit) and 104 pg/L (monthly average limit). The monthly average limit is below the minimum quantification level
(ML) of the most common and practical EPA approved CLTRC methods. The Department has determined the current
acceptable ML for total residual chlorine to be 130 pg/L when using the DPD Colorimetric Method #4500 — CL G. from
Standard Methods for the Examination of Waters and Wastewater. The permittee will conduct analyses in accordance
with this method, or equivalent, and report actual analytical values. The minimum quantification level does not
authorize the discharge of chlorine in excess of the effluent limits stated in the permit. Measured values as a monthly
average greater than or equal to the minimum quantification level of 130 pg/L will be considered violations of the permit
and values less than the minimum quantification level of 130 pg/L will be considered to be in compliance with the
permit limitation.

Chlorination during the non-recreational months (November 1 through March 31) is not required. An actual analysis for
TRC is not necessary when chlorination is not occurring.

Do not chemically de-chlorinate if it is not needed to meet the limits in your permit.

If no chlorine was used in a given sampling period, an actual analysis for TRC is not necessary. Simply report as “0

png/L” for TRC.

Note 3 — Influent sampling is not required when the facility does not discharge effluent during the reporting period. Samples are to be
collected prior to any treatment process. Percent removal is calculated by the following formula: [(Influent —Effluent) / Influent] x
100% = Percent Removal. The Monthly Average Minimum Percent removal is to be reported as the average of all daily calculated
removal efficiencies. Influent samples are to be collected as a 24-hour composite sample, composed of 48 aliquots (subsamples)
collected at 30 minute intervals by an automatic sampling device.
[...]
Réfer o the APP_IGAT*QN CVERYIEW %ﬁ determine whe*h»ar additlonsl Information iz nesded fior Part F

_’ 7.8 Doesthe fa@s ’1§r accent oF process lpachats fw lametfills?: Y W Ne [
7.19 |z wastewater land appiied? A No B
¥ yus, is Form | attached? Ye= O No 3

(741 Does the faclity dischars &z @ losing sirsam or sinkhole? Ve [ No &)

No b2

7.42 Has s wasleload allcstion stugy been completed for s facilty? Yo []

E il 3 g

LABORATORY WORK CONDUCTED 3Y BLANT PERSONNEL

Lab waors conducted outsids of plani, es W No [ |
Push-buttan or visusl mathods for simple test such as pH, seltleable suikds. Yau W] Ne [

Additional procaduras stich as Dissolved Crygen, Themical Swygen Dameard, Biologicel

Oxyges Demand, Sitretions, solids, volatile content. Yes [] Mo b

More advanced delerminations such as BOD seading prosedures, fecal aoiform, _

nulsients, total ofls, phenols, efs. e Nz §71

Highly sophisticated instrurnestetion, such as atomic absoption and gas chromatograph.  Yes [ N«x 17

TBO-TE05 (02-15) y ) Page &




FACILITY NAME SERRT R,
MSD - Lower Merames WWTE MO- 0127942

(8t s the aludoe & hezarious waste s dﬁfm&d oy 10 CSR257 Ve Tf— No ¥

9.2 Sludgs producion{ ’mﬁusﬁmg sﬁuﬂga recoived from othas): Q@@ngr [;irgr msé""&ar 4 33@ Arctual Ty TonsMesr 1.888.5 {&vgu

8.3 Sldgestwagepmvided  Cublotesi; ©  Days of slonps; Hvarage gs@mn& solids of sludge,

. 'No sludge slorage is orovided. [ Siudge s stored in lagoon.

84 Typeof siorage: E Holding Tank % Bullcing N .
Basin Legoon &
O Goncrete Pad W] Oifier (Desedney Studge Cake Hoppers
8.5 Sudge Trastment: s B 7
] Anmerobic Digester [ | Storage Tark [7) Lirne Stabiizaton [ “agoon
L lAembic Digester [ &ir or Hest Drying [ ] Compesting k] Diher Dewaler with bek filter prass

8.6 Sludge vse or disposal:

] Surface Disposal {Sludge Disposel Lagoon, Sludgs Held For Mors Than Two Years) [ ncineration
] Otiner (Atiach Exglanation Sheet) Land Reclamation

9.7 Person responsible for Saull ng | studge o disposal Tacility:
‘ By Applicant  [/] By Others {complete bolow)

¥ Land Spplication Contract Heuler 7] Hauled o Another Trestment Facillly 7] Solid Wasle Landfil

| RRE o T | EALADDRERS
Ses Attachment 8.7 |‘
| AooRERE ) TNy ; | EETE T T ER E00E
Il
CORTACT PEREON T EPHONE MU W H AREA GODE PERMT 40,
= MO
9.8  Sludge use or disposal facitty:
By Applicant 7] 2y Others {Complste below)
’TAME g - - B Ehiall, ADDEESE
SEE ATTACHMENT 8.8
| AODRERE oY Temre | zpcooe S
| CONTACT PERSTN | VELEPHONE MUMBERWITH AEACODE | PERMITAD. =1
| Mo-

88  Does the sludge or biosolios Ciepusal comply with Federal Sludge Regulation 40 C=R 5037
Mives [ONo (Explain)




PERMIT MO
MG- 0127849

181

0.2 Does significant infiltretion occur in the collection sysiem?  [£.¥es | No

If wes, briefly explain any steps underway or planned o minimizs inflow 2ng infilration:

MSD is cumently addressing inflow and infiliration through its Consent Decree i rited States of Americs and the State of Milssour,
and Missour Coglition for the Envirorrment Foundation + Metropalitan St Louls Sewer D trict, No. 4:07-0W-1120-CE.., taken on
behalf of the L.8. Emvironmenisl Protection Agency, State, and the Coalition under the Clean Water Azt

Dues arry bypassing ; in -s collaction system or at the f@? ' "w’ & Ne[d

Fyas, em!ai"u

Thers are periodiv senitery sswar ovadiows in colloction systam.

m By qmahcaml oF ma *rkename asmcﬁs @ra ai@d i mﬁawa*er freaﬁment aﬂcﬂ @ﬂiu@mi QJF\IWZI @’ the treatment works t!}e

sponsislity of the contracior?

Yos [ Mo &1

A IF ¥es, list the name, address, falephone nurber and status of sach contractor and describe the contractor's responsibiliies.
{Attach additions] pages I” necessary.)
AME — S

| MAILING ADDRESS e — _
TELEPHONE NUMBER WiTH AREA COTE T EWAL ADCHESH -

| RESPONSBILITIES GF CONTRACTOR =

Prwide infbrmaﬁon abwt af*y unwpsatm imip! emenmwm mhmme ar mmmp ad ‘ @is thet will afflect the
wastewster treatrment, efiuent guality, o deslgn capscity of the Teatmont works. If the treatmant works has several diffsrent
implementation schedules or s planning several improvements, submit sepsrafe reaponses far sach,

Nore

~ TBO-1805 (02-15) ' PagaE



| PERMIT NO.
MO- 127949

EACILITY NAME
. MSD - Lower Merames WWAWTE

B ey T g LA E ; el B = - Slaal L= m{lr-. W £
| Applicants must provide effiuent testing data for the foliowing parameters. Provide tha indicated effiuent dats for each outfall

through which effluent is discharged. Do not include information of combined sewsr cverflows i this section. All Information
reported must be basod on data collectad threugh anslysis conductad using 40 CFR Parl 136 methods. In addilion, this data must
comply with QA/QC requirements of 40 CFR Part 136 and other sppropriete QA/GC requiremants for standard methods “or analyles
not addressed oy 40 CFR Part 1368, Al a minimurm, effluent testing data must be based on at jsast three samples and must be no
mars than four and ons-half years apait.

| Outiad Nursiver | e ¥
% LY VALUE -RAGE DALY VALUE
PARAMETER MQX!MUQ’J DALY VALUZ N AVER_AGE LY VAL __
| : ‘«fgiue | Unite Value Uritts Number of Samples |
pH (Minimum? _ 6.6 { S 7.3 su 1338
pH (Maximum] 7.8 S 8Ll . 7 |
Flow Rate - o 847 | MGD & | MED 1330
"For pH repor! a minimum and & maximum daily valus N X N !
MAXIMUM DALY AVERAGE DAILY DISCHARGE '
T E ; -
7 cong. " Jnits Cong. it Sem pias- .‘ g -
Cenventional and Nonconventional Compounds - :
- mggg WAL BODs g/l gl [ :
CEMAND B ' ’ e ' X . e ] =
{Report One) :C;EQD& ET@ g ] _ mgl | 182 SM 52108 ; 2 mgll .
E, oL F 1400 #1000 mL. |11e #1000l |84 Shi 82238 10M00mL |
TOTAL SUSPENDED : : ™™ g |4 : S et |
SOLIDS (TSS" £l mgl  |5.85 Mgl | 162 | _.SM 25400 | 2mgl
AMMONIA (s N} 187 magll.  |2.8 mgle 181 u Sh 31253 2 mgil
CHLCRINE® x| e ' TR .
(TOTAL RESIDUAL, TRG) R - mgil 3 g 413 SM 4500 i;“l, G .13 mg;.&;?
QISSOL\IED 'QXYG_EN 8.70 gl 844 e/l L APHA 4500-0 G
Oll. and GREASE 8 mgl 283 g/l 16 ERA 18844 4
OTHER | mrgfl. mgil . -
| *Report only if faciity chiorinates










BAGLITY MARE

MSD - _ower Meramas W MO

FERMIT R0,

o1

| Corplete Gros for Each Outfall Dischsrging Effluent t Walsre

27849

of the Siate

. POL_UTANT

| MAXIMUM DAILY DISCHARGE

| AVERAGE DAILY DISCHARGE

\
L ANBLYTIGAL,

Conc. © Jnis

Mass

CHLORDBENZENE

Units

Conc.  Units | Mass | Units | No.of

‘ | Samples

METHOD

| CHL GRODIBROME .

CHLOROETHANE,

2-CHLORG-ETHYLVINYL
ETHER

AL GRGEORM

DICHLOROBROMO-

A N-DICHLORGLETHANE

152 DHCRLORC-ETHANE

TRANS 1,2-
DICHLORDETHYLENE
1,1-DIGHLORO-

| ETHYLENE

1. 20ICHLORO-PROPANE

1,2DICHLORD-
| PROPYLENE

METHYL CHLORIDE

METHYLENE CHLORIDE

1,124 TETRA-
CHLOROETHANE

TOLJENE

| 944 TRICHLORD-
ETHANE

142 TRICHLORD:
| ETHANE

TRICHLORETHYLENE

ACIDEXTRACTARLE COMPOUNDS

P-CHLOROHACRESOR

2LHELOROPHENDL

2A4-DICHLORDPHENOL

[

2 4-DIMETHYLPHENOL

| 4G-DINTROL-CRESOL

ZADIMITROPHENDL

See Attachment 16.2

ANTTROPHENGL
TS 08 0215

Pags 10


















FAGILITY NAME : SEEMIT 1, OLTPALL N,

MET - Lower Meramec WWTF | MO- 0127349 o0
4th Mozat Recant 5 M@s? F?;emm
I “ype of diufice waler, I skt waler, specy nzaMml* i tyoe of adificia’ $ea salls or brine ussd. - s ’i
Frash Vater X i i
v T : _——
E . Peroentags of sﬁ‘mm um:ﬂ o al Mﬁmﬂ?’ﬁms it £ tt series ==
7 255, 5.10 255,510 .
58 118 ~ 10.2,204 -
N L 232 40.8
4. Pammelers messum dunng 5o test (Sise whetfny naramier moots fest ine zms spacifications) o
 p= - lrossW. P25 8.
Ealay Conductivity 819 Jmhasism FHE gmhosiem
| . mmperature 16 cegrees Ceisiug 25 degrees Celsivs |
| Amgmonis  O0%mgl. 7,:wgf* ]
Dissolvac Jwygen [Fiamg. 158 mgl — |
L TestResults o _ . |
Aoite . L N - - ?‘
Fercant Survival i (X% T fiuern - : ! |
| LCw il 100100 moes o =
85% C.1._ sy ' ) aliE
| Contro Parcent Survival, 1007100 JEE b
[ Other (Desciibe) 10 % offluent (AFCT  [10G7i00 [TmAang | G Ceat
w?%rs‘“acz B e
MOEC N - ] N i
e N — =
_ Control Parcent Sunivel
Otrer(Descilos) - B o s
M. Quality Confro¥ Quallly Asswreres
is Mem iowcan iats avalsb a? YeslVes YesTes :
; Ves/Ves Yosves
m gamwas mfﬂmnm Tl test run | a0z s | 7
Othar (Describe) . ! 8
ka e bemtmen works Invo'ved in a toxisity reduction avaustion? 1] ¥es W Mo
' yse, describe:

|

F you neve submited Biomontanng test information, o informtion regarding the cause of texcity, within the past four ang one-al!

| YRS p*’mﬂdﬁ the dalos e Imfermetion was submilied to the permitting autherty and 2 sumimsry of the Tesuie,

[Date Submitted JMM&"JL}M

Surmary of Restlis (See Insruchons)
















Attachment 3.2

Financial Questionnaire
Attachment 2.11.1

Financial data presented in this questionnaire can be found in the following reports which can be accessed via
MSD's website using the links provided:

Comprehensive Annual Financial Report for fiscal year 2015:
hitp:/f'www.stimsd.com/sites/default/files/annual_report/The%20Metropolitan®%205t%20%20Louis%
20Sewer%20District%202015%20 CAFR%20Final.pdf

Popular Annual Financial Report for fiscal year 2015:
http:l!www.stlmsd,comlsitesldefaultlﬂ!eslannual_reporb_’MSD%20201 5%20PAFR.pdf

Budget _
hitp:/fwww.stimsd.com/our-organization/fiscal-investor-relations/budget






Attachment 7.1 - Lower Mermmec WWTF Unit Process Descriptions and Capacities

" Unit Process N ‘. _Description. S | +Status ~ |~ " DesignBasis | __ Design Capacity _
Headworks
Coarse Screens Two mechanically-cleaned bar screens with 2}2-inch Active 202.56 MGD
clear bar spacing
Influent Pumps Three 40 MGD pumps; two 15 MGD pumps Active 113 MGD
Fine Screens Two 24-inch wide and one 72-inch wide perforated plate|Active 71 MGD
screens with
%- inch perforations
Primary Clarifiers Two 90-ft diameter clarifiers, 14.5-ft side water depth, |Active 15 MGD average;
center fed, spiral s¢rapers, submerged orifice launders; 45 MGD peak hour
1011 sloped bottoms
Trickling Filters Two towers 120 feet diameter by 24 feet media depth  |Active 15,000 gpm each 15 MGD average;
43.2 MGD max month
Secondary Clarifiers Two circular 150 feet diameter by 17 feet sidie water Active 1,200 gpd/st 15 MGD average;
depth, center fed, submerged orifice launders, 10:1 42 4 MGD peak hour
sloped bottoms
DisInfection Sodium hypochlonite disinfestion - 85,700 cf contact Active 15 minute contact at peak |60 MGD peak hour
basin hourly flow
Qutfall 78-inch diameter reinforced concerte pipe gravity outfall |Active 113 MGD
to Mississippi River
‘|Solids Handling .
. Grit Removal Primary and secondary sludge grit removal - Eutek Active
Slurrycup classifier and Snail washing and dewatering
Gravity Thickeners Two 50-ft diameter by 12-ft side water depth Active
Primary Sludge Pumps | Three pumps Active £00 gpm each
Secondary Sludge Pumps | Three pumps Active 500 gpm each
Belt Filter Presses Two Andritz 2-meter belt filter presses Active 1,400 Ibfhour
Cake Storage Two heppers, 54 ¢y each Active

lofl




Attachment 7.1 - Description of Outfalls
Quiffall #001

Wastewater Outfall
Design Flow 15 MGD; Average Flow 12.7 MGD; Peak Flow 113 MGD
Effluent is seasonally disinfected using sodium hypochlorite and dechlorinated
using sodium bisulfite. Effluent is discharged into the Mississippi River.

Qutfall #003

Stormwater Outfall
Stormwater runoff around the plant collected in a series of grassy, open channels
and the separate storm sewer system and is discharged to the southwest of the
treatment plant. -

Quffall #004

Stormwater Outfall
Stormwater runoff collected from the Adimistration/Control and Maintenance
Buildings' rooftops and employee parking lot is discharged into a ditch along fine
road, to the south of the plants main entrance.



Attachment 7.1 — MSD — Lower Meramec WWTF Schematic Diagram

Phase 1 Influent Up 'Phasa1 Flow Diversion Phase 1, Flow Diversion
to 60 MGD _ Uplo.15MGD* Up t0:17:6 MGD"*
P R W TOA WL OISt AR e S WSO M M YR Y Mes TR TNT TRM R
I ‘ I Sodium
Influent ! Primary H ;_Sre_condary 1 Hypochlorite
Pump I Treatment ! U??;ng i Sodium
Station I o UptodSMGD I Mgp 1 |  Bisulfite
! ! X I
NN o — l L v"
R s}
Fing ‘Primary- s ] Chiloring
Séreonis  Clarifiers Trickling  Trickling | | g Gontact
{3) @ . Filter Filters N Tank®
' Feed  .Towers Secondary
Pumps {2} Clarifiers 78 aIOUtIaII
! ) o
@) ‘Mississippi
. X River
Trickling Filter
g'Grl i ’h-._ .-” : _RECy(;lB.
Sewer ‘ - HoR ¥
Tunnel i ' Sludas Puir
—_— —_— judge-Fumps
- - (3)_-Pri|‘nar_y'
Coarse Influent {3)-Secondary Thickened
‘Screens ‘Pumps : Y Sludge Pumps
(& .(5) Degritling (3
. . . Gravity . "é{v L
Degritted L[ : Thickening e
Legend
—'Base Flow
— b Wel-weather Flow N ) Bélt Press
— Sofids Handling Cake Storage- Devwatering
@ b (@)

*Phase 1 designed with overflow piping to-aliow.flow to be routed -around
treatment unité during times of extreme wet weather flows or.equipment
failure.



FPTRES, v Wty ool

ORI, lpaia: gy Wnoieris,

Wastewater OFH001
Point of Discharge




Aftachment 9.7 - Responsible Haulers

Merrell Brothers Incorporated

E-mail Address:

Address: 8811 West 500 N, Kokomo, IN, 46901
Contact Person: Dustin Smith

Phone: {(765) 438-3152

Metropolitan St. Louis Sewer District

E-mail Address: theller@stimsd.com

Address: 1000 Grand Glaize Parkway, Valley Park, MO, 63088
Contact Person: Todd Heller

Phone: (636) 861-6701



Attachment 9.8 - Disposal Facilities

IESI MO Champ Landfill

Addréss: 2305 Creve Couer Mill Road, Maryland Heights, MO 63043
E-mail Address:

Contact Person: Mitch Stepro
Phone: {314) 575-1302
Permit No.: MO - 0097543

MSD - Bissell WWTP

Address: 10 East Grand Avenue, St. Louis, MO 63147
E-mail Address: rjicoyle@stimsd.com

Contact Person: Rebecca Coyle.

Phone: (314) 436-8749

Permit No.: MO - 0025178



MSD - Lawer Meramec WWTP

Attachment 16.1 -Metals Data
Date Range Start: 12/1/2012]Stop: 773172016
Metals Aluminum| Antimony | Arsenlc Beryl-l.lum Cadmium |Chromium it | Chromium Vi| Copper Irgn Lead Mercury Nickel | Selenlum | Silver Thamum Zinc Cyanlde Total Hardness
(Dissolved) " famen,) | Phenelic |{as Caco3)
Compounds
me/L mg/l, pg/L me/L ug/L /L uR/L uefL mefL ug/L /L pg/L mg/L ug/L mgfL ugh ug/L mg/L mgfi
Analytical Method | SM 31258 | SM 31258 | SM31258] sm 31258 | SM31258 | SM3s500 SM 3500 | SM 31258 | SM 31258 | SM 31258 | SM 31258 | SM 31258 | SM 31258 | M 3125B|5M 3125B|5M 3125B] SM 4500) EPA 4201 | SM 2340
AL 0.015 0.024 8 0.0006 9 10 10 9 0.1 20 0.3 40 0.006 [ 0.0004 30 20 0.1 10
171472013 - - - - - < 10 <10 - - - - - - - - - - - 180
afgf2013] - - - - - < 10 10 - . N - - B - - - - - 232
4718/2013] - - - - - < 10 < 10 - - - - - - - - - - - 204
7/8/2013) - - - - - - <10 < 10 - - - - - - - - - - - 228
10/14/2013] - - - - - <10 <10 - - - - - - - - - - - 228
1/13/2018] - - - - - <10 <10 - - - - - - - - - - - 300
£ 4182014 - - - - - <10 14 - - - - - - - - - - - 232
8 7/15/2014] - - - - - < 10 <10 - - - - - - - - - - - 212
= 10/23/2014] - - - - - <10 <10 - - - - - - - - - - - 260
§ 1/1272015] - - - - - <10 < 10 - - N - - - - - - - - 256
4f13f2015] - - - - - <10 < 10 - - - - - - - - - - - 284
7/13f2015] - - - - . <10 <10 . - - - B - - - B - - 220
10/12/2015] - - - - - < 10 10 - - - - - - - - - - - 224
11172018 - - - - - <10 20 - - - - - - - - - - - 220
471172016] - - - - - < 10 10 - - - - - - - - - - - 212
7/11/2016] 0.051 - <8 <0.0006 <9 < 10 10 <9 0163 <20 <03 <40 - - < 0.0004 | <30 - - 208
Max Dally Values 0.051 - <8 < 0.0006 <9 <16 o] <9 ©.163 <20 <03 <40 - - <0.0004]| <30 - B 300
Average Daily Values | 0.051 - 0.935 0.0002 0.02 10 1 5 0.163 04 0.07 2 - - 00004 | 2500 - - 21
No. Of Samples 1 Q 1 1 1 16 16 1 1 1 1 1 ] 0 1 1 0 0 16




Attachment 16.2

MSD - Lower Meramec WWTP
Expanded Effluént Testing Data

Test Date: March 2016 Average Daily Discharge Maximum:Daily | Analytical| RL
] ] DischarL Method
Paliutant Conc,  |Units. Conc. |Units.] ~Conc, |Units. Conc. |Units.] No. of Samples | Conc. {mg/L} | Conc, (mg/L} .
ACROLEIN < 001 Imeft mg/L mg/L mg/L 1 0.001 <0.01 EPAG03 | 0.01
ACRYLONITRILE < 001 |mg/L mg/L mg/L mg/L 1 0.005 <0.01 EPAGD3 | 0.01
BENZENE < 001 |mg/L mg/L mg/L me/L 1 0.005 <0.01 EPAG24 | 0.01
|eroMGFORM < 001 |mg/L mg/L meg/L meg/L 1 0.005 <0.01 EPA624 | 0.01
CARBON TETRACHLORIDE < 001 |mg/L me/L mgfL | mg/L 1 _ 0.005 <0.01 EPAG24 | 0.01
CHLOROBENZENE < 001 [mg/L _ |masL mgfL | mg/L | 1 0.005 <0.01 EPAG24 | 0.01